
Take the following amount with cold or warm water.

Age Amount per dose Daily dose

Adults (15 years or over) 2 tablets Twice　Take the tablets after meals.

Under 15 years Do not use.
<Precautions related to Dosage and Administration>
(1) Follow the Dosage and Administration strictly.
Other precautions
● Do not use for more than 2 months in succession.  However, consecutive use for about one month is 
    needed before you notice the effect of this product.
● If spots reappear after discontinuation of use, further administration is available after an interval of at 
    least 2 months.  Also, after re-starting use, do not continue to take this product for more than 2 months.

Dosage and Administration

Indications

Spots (limited to melasma)

Class 1 OTC medicine

Medicine for improving spots (limited to melasma)

For melasma, a tranexamic acid preparation

Transino II
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Ingredients and Quantities

Four tablets of this product contain the following ingredients.

Ingredient Quantity

Tranexamic acid 750 mg

L-cysteine 240 mg

Ascorbic acid (vitamin C) 300 mg

Pyridoxine hydrochloride (vitamin B6) 6 mg

Calcium pantothenate 24 mg

Other ingredients: calcium lactate, crystalline cellulose, croscarmellose Na, hydroxypropyl cellulose, magnesium 
stearate, hypromellose, macrogol, talc, titanium oxide, iron sesquioxide, carnauba wax

<Precautions related to Ingredients and Quantities>
Taking this product may affect the results of laboratory tests performed on the urine or feces.
If you are examined by doctors, tell them that you are taking a medicine containing Vitamin C.



Precautions

Things to avoid

(If you fail to follow these precautions, your present symptoms may worsen, or side effects may occur more 
readily.)
1. This product should not be used by the following persons:
   Persons who are getting dialysis therapy (Convulsion may occur.)
2. Do not use the following medicines while taking this product.
   Oral medicines containing tranexamic acid

Things to consult

1. The following persons should consult a doctor or pharmacist before use:
   (1) Persons who are receiving medical treatment from a doctor or dentist.
   (2) Women who are pregnant or considered to be pregnant.
   (3) Women who are breastfeeding.
   (4) Persons aged 55 years or over.
   (5) Persons who have had allergic symptoms with medicines or such.
   (6) Persons who have thrombosis (such as cerebral thrombosis, myocardial infarction, thrombophlebitis and 
        pulmonary embolism).
   (7) Persons who may develop thrombosis (persons who have had thrombosis, persons whose family 
       developed thrombosis, persons whose doctor suggested they have congenital coagulation disorder, and 
       persons who are taking medicines such as an oral contraceptive or hormone replacement therapy which 
       may cause thrombosis).
   (8) Persons who have been diagnosed as the following condition:
       Kidney disease
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